

# Certificate Of Analysis

BlueberryNFT.Co.,Ltd.

(주)블루베리엔에프티

473-3, Gwangjang-ro, Jeungpyeong-eup,  
Jeungpyeong-gun, Chungcheongbuk-do,  
Republic of Korea  
Tel. +82-2203-3830 Fax. +82-420-8779

충청북도 증평군 증평읍 광장로 473-3  
전화 : 02-2203-3830  
팩스 : 02-420-8779

Test date : 2021.09.01

Report Date : 2021.10.08

Approved by Q.C Manager : K. H. CHAE 

## Test Condition

Test Equipment	TSI8130A
Particle Size	0.3 $\mu\text{m}$
Flow rate	95 LPM
Test Aerosol	Paraffin

Item : MeltBlown nonwoven(KF94) 30g

Contents	Units	Spec	Result(Aver.)
Materials		Polypropylene	Polypropylene
Basis Weight	$\text{g}/\text{m}^2$	30 $\pm$ 10%	30
Differential Pressure Drop	$\text{mmH}_2\text{O}$	Under 14.0	10.6
Fractional efficiency	%	Over 96	97.3
Appearance		Good	Good
Roll Width	mm	250	250

